7— j D 09PF-048

Enlevement du pare-chocs avant

1 - Avant d'installer le Cat-Track sur le VTT, vous devez enlever le pare-chocs avant .

Pare-chocs avant / :

Installation de la plaque de fixation arriere

1- Fixez I'avant de la plaque de fixation (item 1) avec deux boulons 1/2" x 1 1/4" (item 3) et deux écrous 1/2" (item 4)
dans les trous déja faits sur la plaque du VTT.

2- Entrez le support de fixation (item 2) dans la plaque du VTT et fixez l'arriére de la plaque de fixation (item 1) avec
deux boulons 1/2" x 1 1/4" (item 3) en les vissant dans les filets du support de fixation (item 2).

[/

la plaque :
de fixation: |
i

Pausittic — \ ugas
la'plaquer \ o
~de fixation

Vue arriere gauche

Liste de pieces

)
D
=

Description

i de piéce (OEM) Qté.
1 [Plaque de fixation 04PF-048 2
2 [Support de fixation 04SF-048 2
3 [Boulon & téte hex. 1/2"-13 NC x 1-1/4" HB-1/2-13NCx1-1/4 8
4 |Ecrou de nylon 1/2"-13NC HLN-1/2-13NC 4




TJD

Removal of the front bumper

1- Before installing the Cat-Track on the ATV, you must remove the front bumper.

Front bumper

Installation of the rear fixation plate.
1- Install the front of the bracket (item 1) with two bolts 1/2 "x 1 1/4" (item 3) and two nuts 1/2"(item 4) in the holes of

the plate on the ATV.

09PF-048

2- Insert the bracket (item 2) in the ATV plate and install the rear of the bracket (item 1) with two bolts 1/2"X 1 1/4"
(item 3) and screw them in the thread of the bracket (item 2).

Rear left side
Parts list
Ref. [Description ltem # (OEM) Qty.
1 |Bracket 04PF-048 2
2 [Threaded support 04SF-048 2
3 |Hexagonal Bolt 1/2"-13 NC x 1-1/4" HB-1/2-13NCx1-1/4 8
4 [Hexagonal locknut with nylon 1/2"-13NC HLN-1/2-13NC 4




